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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 33.0ms
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Plot 7-481. RSE above 1GHz CDD (11ax — Ch.157 — RU242)

Multvien B ach: X vaxpeak

Ref Level 107.0 3) RBW 1 MHz
Count 100/100

® 1Pk Max
M1[1] 43.57 dBpV/m
39,891750 GHz

:

44001 pts 2.2 GHz/ 400 GHz
< Measuring... [[[]TTT]]] zv‘;:{'.’zﬁn_:

08:06:35 28.07.2022

Plot 7-482. RSE 18GHz — 40 GHz CDD (11ax Ch.157 — RU242, Pol. H)
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Malt¥ien . b X | vaxpenx

Ref Level 107.00 RBW 1 MHz

° Att Count 100/100

T 3 O CO CTIO
1 Frequency Sweep

® 1Pk Max
M1[1] 43.00 dBpV/m
35.834 840 GHz

44001 pts 2.2 GHz/ 400 GHz
< Measuring... [[[TTTTT] 20.07.2022

03:08:37

08:08:57 28.07.2022

Plot 7-483. RSE 18 GHz - 40GHz CDD (11ax Ch.157 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field _
ey | oeeor | AT | e | | 20 G | Srean | by | Voo
* | 11570.00 Average H - - -81.72 10.97 36.25 53.98 -17.73
* | 11570.00 Peak H - - -70.03 10.97 47.94 73.98 -26.04
17355.00 Peak H - - -73.24 19.31 53.07 68.20 -15.13
Table 7-189. Radiated Measurements CDD (RU242)
Samema . |@ element " CeRniFcaTion) et anager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Frequency (GHz)
Plot 7-484. RSE above 1GHz CDD (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -81.75 11.13 36.38 53.98 -17.60
* 11650.00 Peak H - - -69.74 11.13 48.39 73.98 -25.59
17475.00 Peak H - - -73.71 21.67 54.96 68.20 -13.24

Table 7-190. Radiated Measurements CDD (RU242)
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7.6.4 Antenna WF5b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26/RU52
PASS AV, O#iset 18.1d8 sgw lMHZ

Peak Offset: 17.6dB SWT: l 01m5

Peak: 5146.00 MHz, 57.12 dBuV/m
Avg: 5137.30 MHz, 46.12 dBuV/m
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Plot 7-485. Antenna WF5b (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Peak Offset: 18.3d8 SWT: 1. ﬂlms

Avg: 5366.60 MHz, 47.16 dBuV/m
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Plot 7-486. Antenna WF5b (Pk & Avg, RU52, Index 40, Ch.64, MCS11)
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RBW: 1 MHz

PASS AV o#i—.et 19508 VBW: 3 MHz

Peak Offset: 19.0d8 SWT: 1.01ms

Peak: 5469.80 MHz, 60.37 dBpv/m
Avg: 5456.40 MHz, 47.62 dBuV/m
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Plot 7-487. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.100, MCS11)
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Trace; MaxHold  RBW: 1 MHz 5768.40 MHz
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Plot 7-488. Antenna WF5b (Pk, RU52, Index 40, Ch.136, MCS11)
race Ma;ﬁlﬂuld EW } nz 5725.50 MHz
Wi :
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Plot 7-489. Antenna WF5b (Pk, RU52, Index 40, Ch.140, MCS11)
Trace: MaxHold RBW: 1 MHz 5736.75 MHz
L PASS g,  BESNE 31776 auvm
1204 4
E 110
E
@ 1004
‘E” 90 1
2 80
4]
T 70+
z
B0 7 i aniin ot m
50 1
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850

Frequency (MHz)
Plot 7-490. Antenna WF5b (Pk, RU26, Index 0, Ch.149, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS oetector: /& VBW: 3 Mz
Offset: 18.3dB SWT: 1.01ms
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Plot 7-491. Antenna WF5b (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242
PASS Avg —OFF;se‘tpl‘B 2dB sgw 1mnz

Peak Offset: 17.6d8 SWT: 1.01ms

Peak: 5148.80 MHz, 67.77 dBuv/m
Avg: 5149.80 MHz, 50.92 dBuV/m
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Plot 7-492. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

e T RBW:1MHz  pagk: 5137.25 MHz, 63.61 dBuv/m
PASS 5 e U803 Avg: 5149.25 MHz, 47.42 dBuV/m

Peak Offset: 17.6dB SWT: 1.01ms
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Plot 7-493. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

pASS T e UBW 3 Mz Peak: 5139.35 MHz, 61.40 dBuV/m
’S!gk%w‘s%‘c 1538 SWT D0The Avg: 5134.70 MHz, 47.67 dBuV/m
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Plot 7-494. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.44, MCS11)

Peak: 5425.60 MHz, 62.32 dBuV/m

PASS Gdocs 1oue vbW: 3 Mz
Avg, Offeet: 19,408 Avg: 5443.20 MHz, 51.21 dBuV/m

Peak Offset: 18.6dB SWT: 1.01ms
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Plot 7-495. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.56, MCS11)

Peak: 5351.00 MHz, 63.26 dBuv/m
Avg: 5350.10 MHz, 48.75 dBuV/m

PASS Av?; OFPSet 17 1dB 3EW 1“5%

Peak Offset: 16.5¢8 SWT: 1.01ms
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Plot 7-496. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Peak: 5350.10 MHz, 66.83 dBuv/m
Avg: 5350.10 MHz, 50.70 dBuV/m

PASS Ava o%et 1‘7 148 GEW: 3 Mz

Peak Offset: 16.5¢B SWT: 1.01ms
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Plot 7-497. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.64, MCS11)
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PASS 558 v Jo: S Mz Peak: 547000 MHz, 63 26 dBuv/m
‘S;gk%féi‘t 112%‘5% SWl: 1.0ms  Avg: 5451.30 MHz, 48.33 dBuv/m
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Plot 7-498. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.100, MCS11)

PASS s RBUL 1MHz  poak: 5468.65 MHz, 62.99 dBV/m
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Plot 7-499. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.104, MCS11)

PASS s RBW:1MHz  peak: 5460.80 MHz, 60.39 dBuv/m
‘p‘;gk%ﬁé%‘c 1177“1%% SWT: 1.01ms _Avg: 5451.00 MHz, 48.40 dBuV/m
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Plot 7-500. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.108, MCS11)

' RBW: 1MHZ  peak: 5466.00 MHz, 59.59 dBuV/m
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Plot 7-501. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.112, MCS11)

Trace: MaxHold RBW: 1 MHz 5793.00 MHz
Detector: PK VBW: 3 MHz |
PASS Offset: 19.7dB SWT: 1.01ms 63.44 dBuVv/im
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Plot 7-502. (FCC Only) Antenna WF5b (Pk, RU242, Index 61, Ch.128, MCS11)

Trace: MaxHold RBW: 1 MHz 5728.50 MHz
Detector: PK VBW: 3 MHz )
PASS Offset: 17.5d8 SWT: 1.01ms 62.08 dBuv/m
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Plot 7-503. Antenna WF5b (Pk, RU242, Index 61, Ch.132, MCS11)
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Trace: MaxHold RBW: 1 MHz 5730.25 MHz Trace: MaxHold RBW: 1 MHz 5823.00 MHz
: : 3 MH; : 3 MH
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Plot 7-504. Antenna WF5b (Pk, RU242, Index 61, Ch.136, MCS11) Plot 7-507. Antenna WF5b (Pk, RU242, Index 61, Ch.165, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.25 MHz
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Plot 7-505. Antenna WF5b (Pk, RU242, Index 61, Ch.140, MCS11)
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Plot 7-506. Antenna WF5b (Pk, RU242, Index 61, Ch.149, MCS11)
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7.6.6 Antenna WF5b Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26/52
PASS AVS(E; thiat: 18,0

Peak Offset: 17.7dB SWT:

RBW: 1 MHZ  peak: 5115.20 MHz, 57.55 dBuV/m
o SRS IHZ - Avg: 5136.05 MHz, 46.01 dBUV/m
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Plot 7-508. Antenna WF5b (Pk & Avg, RU26, Index 0, Ch.38, MCS11)
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Plot 7-509. Antenna WF5b (Pk & Avg, RU52, Index 44, Ch.62, MCS11)
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Peak: 5470.00 MHz, 60.90 dBuV/m
Avg: 5454.55 MHz, 48.18 dBuv/m
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Plot 7-510. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.102, MCS11)
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Peak: 5461.60 MHz, 58.78 dBuvV/m
Avg: 5453.80 MHz, 47.73 dBuV/m

PASS Avg o#’;et 1‘9 7dB GEW lmz

Peak Offset: 19.2dB SWT: 1.01ms
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Plot 7-511. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.110, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS  opetector: ik VBW: 3 MHz 5775.10 MHz
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140 4
£
E 120 4
=
E=)
5 100 -
2
g
5
&
o 80
°
i
60 - N T <
5650 5665 5680 5695 5710 5725 5740 5755 5770 5785 5800

Frequency (MHz)
Plot 7-512. Antenna WF5b (Pk, RU52, Index 44, Ch.134, MCS11)
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Plot 7-513. Antenna WF5b (Pk, RU26, Index 0, Ch.151, MCS11)
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Trace: MaxHold RBW: 1 MHz 5812.88 MHz
Detector: PK VBW: 3 MHz
130—PASS Offset: 18.0dB SWT: 1.01ms 119.42 dBuV/m
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Plot 7-514. Antenna WF5b (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484
PASS Avg —OFF;se‘tFl‘B 2dB sgw 1mnz

Peak Offset: 17.6d8 SWT: 1.01ms

Peak: 5150.00 MHz, 63.56 dBuv/m
Avg: 5150.00 MHz, 51.08 dBuV/m
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Plot 7-515. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.38, MCS11)

Peak: 5138.80 MHz, 63.62 dBuV/m
Avg: 5149.80 MHz, 49.30 dBuV/m

PASS AvS o#iet 18.2d8 sgw %m%
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Plot 7-516. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.46, MCS11)

Peak: 5356.75 MHz, 63.63 dBuV/m
Avg: 5350.00 MHz, 49.63 dBuV/m

PASS Avg O#iset 18.5dB sgw 3 mnz

Peak Offset: 18.0d8 SWT: l 0lms
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Plot 7-517. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.54, MCS11)

Peak: 5350.90 MHz, 68.36 dBuv/m
Avg: 5351.35 MHz, 50.92 dBuV/m

PASS A(:[a(g set Ll‘a dB Ggw %MEg

Pedk Offset: 17. 9dE SWT: 1.01ms

140 4

1201

100 A

Field Strength (dBuv/m)

S

“"“--»M,W ALY

40

5275 5290 5305 5320 5335 5350 5365 5380 5395 5410 5425
Frequency (MHz)

Plot 7-518. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.62, MCS11)

Peak: 5467.75 MHz, 63.33 dBuv/m
Avg: 5459.95 MHz, 46.14 dBuV/m

PASS AvE o%et 18.1d8 GEW %m”z

Peak Offset: 18.1dB SWT: 1.01ms
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Plot 7-519. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.102, MCS11)

Peak: 5470.00 MHz, 63.01 dBuv/m
Avg: 5457.00 MHz, 46.90 dBuV/m

PASS Avg OFPset 18.2dB 3gw %MEZ

Peak Offset: 18.0d8 SWT: 1.01ms
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Plot 7-520. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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Average Trace RBW:1MHz  pegk: 5468.25 MHz, 59.96 dBuV/m Trace: MaxHold RBW: 1 MHz 5726.00 MHz
Peak Trace VBW: 3 MHz eaK: - ' - H Detector: PK VBW: 3 MHz
PASS hug Ol 157 (RN 201, Avg: 5443.00 MHz, 46.89 dBuV/m PASS Offset: 18.5d8 SWT: 1.01ms 63.47 dBuV/m
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Plot 7-521. (FCC Only) Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.118, MCS11) Plot 7-524. Antenna WF5b (Pk, RU484, Index 65, Ch.134, MCS11)
Trace: Maxtiold RBW: 1 MHz 5725.75 MHz Trace; MaxHold RBW: 1 MHz 5649.38 MHz
Detector: PK VBW: 3 MHz . . .
PASS Offset: 18.5dB SWT: 1.01ms 59.14 dBuV/m PASS Oy s SO 1.0Thas 61.78 dBuV/m
1304
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Frequency (MHz) Frequency (MHz)
Plot 7-522. (FCC Only) Antenna WF5b (Pk, RU484, Index 65, Ch.118, MCS11) Plot 7-525. Antenna WF5b (Pk, RU484, Index 65, Ch.151, MCS11)
Trace: MaxHold RBW: 1 MHz 5726.50 MHz Trace: MaxHold RBW: 1 MHz 5978.15 MHz
Detector: PK VBW: 3 MHz Detector: PK BW: 3 MHz .
PASS Offset: 18.508 SWT: 1.01ms 62.93 dBuV/m 130 PASS Offset: 18.3dB SWT: 1.01ms 60.44 dBuV/m
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Frequency (MHz)
Plot 7-523. (FCC Only) Antenna WF5b (Pk, RU484, Index 65, Ch.126, MCS11)

Frequency (MHz)
Plot 7-526. Antenna WF5b (Pk, RU484, Index 65, Ch.159, MCS11)
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7.6.7 Antenna WF5b Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26/RU52
PASS Ava, oi%et 17.4dB sgw 1mnz

Peak Offset: 16,9dB SWT: 1.01ms

Peak: 5149.75 MHz, 59.01 dBuV/m
Avg: 5097.00 MHz, 47.51 dBuV/m
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Plot 7-527. Antenna WF5b (Pk & Avg, RU26, Index 0, Ch.42, MCS11)

RBW:1MHz peak: 5353.80 MHz, 64.53 dBpuV/m
BW: 3 MHz
PASS‘:EK%E'EEE 15 5WRN" 2 Slms Ava: 5364.00 MHz, 47.70 dBuV/m
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Plot 7-528. Antenna WF5b (Pk & Avg, RU52, Index 52, Ch.58, MCS11)

RBW: 1 MHZ peak: 5469.80 MHz, 60.26 dBuV/m
BW: 3 MHz
PAS ngqkéﬁgi Lo 2 Olms Avg: 5456.00 MHz, 48.55 dBuv/m
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Plot 7-529. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.106, MCS11)

T RBW 1 MHz
PAS SE\:S SF&& 1054 '3 MHS Peak: 5466.00 MHz, 59.17 dBuV/m

Peak Offset: 19.0d WT 1.01ms Avg: 5456.00 MHz, 47.67 dBuV/m
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Plot 7-530. (FCC Only) Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.122, MCS11)

T
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Trace: MaxHold RBW: 1 MHz 5796.80 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 18.3dB SWT: 1.01ms 59.64 dBuv/m
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Plot 7-531. (FCC Only) Antenna WF5b (Pk, RU52, Index 52, Ch.122, MCS11)

Trace; MaxHoId RBW 1 MHz
Detector; : 3 MHz
Offset: 17 QdB SWT 1.01ms

5737.30 MHz
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Plot 7-532. Antenna WF5b (Pk, RU26, Index 0, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS  opetector: Pk VBW: 3 MHz
Offset: 18.0dB SWT: 1.01ms

5813.10 MHz
119.22 dBpV/m
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Plot 7-533. Antenna WF5b (Pk, RU26, Index 36, Ch.155, MCS11)
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RU996

PASS i e Sow I Peak: 5150.00 MHz, 63.90 dBuv/m
’S:gk%ﬁéi‘c 1748 SWT: T.01ms  Avg: 5149.25 MHz, 51.23 dBuV/m
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Plot 7-534. Antenna WF5b (Pk & Avg, RU996, Index 67, Ch.42, MCS11)

RBW: 1 MHZ  peak: 5355.00 MHz, 67.72 dBuv/m
A ,
PASS | ‘p‘;gk%ﬁi‘t 1&,%‘3,% JBw: 30z pvg: 5358.25 MHz, 50.92 dBuV/m
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Plot 7-535. Antenna WF5b (Pk & Avg, RU996, Index 67, Ch.58, MCS11)

pASS T BBW: 1M1z Peak: 5467.00 MHz, 63.44 dBuV/m
’S!Ek%w‘s%‘c 1177“‘2%% 3Nz Avg: 5453.50 MHz, 49.48 dBUV/m
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Plot 7-536. Antenna WF5b (Pk & Avg, RU996, Index 67, Ch.106, MCS11)

PASS : pte B 3Mie  Peak: 5462.25 MHz, 63.04 dBuV/m
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Plot 7-537. (FCC Only) Antenna WF5b (Pk & Avg, RU996, Index 67, Ch.122, MCS11)
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Plot 7-538. (FCC Only) Antenna WF5b (Pk, RU996, Index 67, Ch.122, MCS11)

RBW 1 MHz
W: 3 MHz
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Plot 7-539. Antenna WF5b (Pk, RU996, Index 67, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS  opetector: Pk VBW: 3 MHz
Offset: 18.7dB SWT: 1.01ms

5948.70 MHz
63.27 dBuV/m
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Plot 7-540. Antenna WF5b (Pk, RU996, Index 67, Ch.155, MCS11)
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7.6.8 Antenna WF5b Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU52

RBW: 1 MHZ  peak: 5146.50 MHz, 66.41 dBuV/m
Peak 4
PASS “ngé&;‘ﬁ 1@‘;@5 B3 MMz Avg:5148.75 MHz, 49.30 dBuv/m
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Plot 7-541. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.50, MCS11)
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Plot 7-542. Antenna WF5b (Pk & Avg, RU52, Index 52, Ch.50, MCS11)

RBW: 1MHZ  peak: 5469.50 MHz, 63.44 dBuV/m
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Plot 7-543. (FCC Only) Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.114, MCS11)
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RU996x2
PASS i 1o Y0W:3 Mz

Peak Offset: 16.9d8 SWT: 1.01ms

Peak: 5134.25 MHz, 66.33 dBuv/m
Avg: 5134.50 MHz, 51.14 dBuV/m
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Plot 7-544. Antenna WF5b (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)

PASS & 1 VBN 3 Mz

w

Peak: 5385.00 MHz, 64.79 dBuV/m
Avg: 5387.75 MHz, 51.22 dBuvV/m

Peak Offset: 17.0dB SWT: 1.01ms
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Plot 7-545. Antenna WF5b (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)

PASS i i o VBW:3 iz

Peak Offset: 17.1d8 SWT: 1.01ms

Peak: 5460.00 MHz, 63.18 dBuV/m
Avg: 5454.00 MHz, 49.68 dBuV/m
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Plot 7-546. (FCC Only) Antenna WF5b (Pk & Avg, RU996x2, Index 68, Ch.114, MCS11)
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7.6.9 Antenna WF4a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26/RU52

RBW: 1 MHZ  peak: 5116.40 MHz, 57.05 dBuV/m Jrace: Maxtold RBW: 1 MHz 5735.10 MHz
d<T VBW: 3 MH ' 1 D VBW: 3 MH
PASS ; ’sxami%‘z 11% 3 SWT: 1.0ims Avg: 5109.00 MHz, 46.02 dBuV/m PASS Ot b 748 SWT: 1.01ms 58.67 dBuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-547. Antenna WF4a (Pk & Avg, RU26, Index 0, Ch.36, MCS11) Plot 7-550. Antenna WF4a (Pk, RU52, Index 40, Ch.136, MCS11)
' RBW: 1 MHz = peak: 5351.20 MHz, 58.50 dBpV/m Trace: Maxtiold RBW: 1 MHz 5727.60 MHz
- VBW: 3 MH: ! Detector: PK VBW: 3 MH
PASS ; ‘S;gk%ifzi‘t %8 SWI .01ms Avg: 5353.00 MHz, 47.01 dBuV/m PASS peectonex ™ vew 3w 58.82 dBuV/m
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Plot 7-548. Antenna WF4a (Pk & Avg, RU52, Index 40, Ch.64, MCS11) Plot 7-551. Antenna WF4a (Pk, RU52, Index 40, Ch.140, MCS11)
‘ REw: 1MHZ - Peak: 5469.30 MHz, 59.13 dBuv/m Trace: Maxtiold RBW: 1 MHz 5736.75 MHz
MHz ' Detector: PK VBW: 3 MH
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Plot 7-549. Antenna WF4a (Pk & Avg, RU52, Index 37, Ch.100, MCS11)

Frequency (MHz)

Frequency (MHz)

Plot 7-552. Antenna WF4a (Pk, RU26, Index 0, Ch.149, MCS11)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-20.BCG

Test Dates:
05/30/2022-09/12/2022

EUT Type:
Tablet Device

Page 247 of 289

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace: MaxHold RBW: 1 MHz
PASS  oetector: P& VBW: 3 Mz
Offset: 18.9dB SWT: 1.01ms

5967.00 MHz
59.92 dBpV/m

130

120 -
1104
100 7
90
804

70

Field Strength (dBuV/m)

60

501

e ey R,

5725 5750 5775

|
5800 5825 5850 5875 5900 5925 5950 5975

Frequency (MHz)

Plot 7-553. Antenna WF4a (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242
PASS Avg —OFF;se‘tFl‘B 2dB sgw 1mnz

Peak Offset: 17.6d8 SWT: 1.01ms

Peak: 5148.90 MHz, 67.16 dBuv/m
Avg: 5150.00 MHz, 50.89 dBuV/m

1401

1204

100 4

@
=]
L

o
=1
\

Field Strength (dBuVv/m)

M »

401 «

5100 5110 5120 5130 5140 5150 5160 5170 5180 5190 5200
Frequency (MHz)

Plot 7-554. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

Peak: 5148.80 MHz, 64.25 dBuV/m
Avg: 5149.10 MHz, 47.22 dBuV/m

PASS AvS o#iet 18.2d8 sgw %m%

Peak Offset: 17.6dB SWT: 1.01ms
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Plot 7-555. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.40, MCS11)
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Plot 7-556. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.44, MCS11)

Peak: 5430.80 MHz, 62.33 dBuV/m

PASS idecs 1p00 vowW: 3 Mz
Avg, Offeet: 12.008 Avg: 5370.20 MHz, 51.10 dBuV/m

Peak Offset: 18.6dB SWT: 1.01ms
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Plot 7-557. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.56, MCS11)

Peak: 5351.00 MHz, 64.30 dBuv/m
Avg: 5358.90 MHz, 48.86 dBuV/m

PASS Av?; OFPSet 1‘7 3dB 3gW 1“5%

Peak Offset: 16.5¢8 SWT: 1.01ms
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Plot 7-558. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Peak: 5350.30 MHz, 66.06 dBuv/m
Avg: 5350.10 MHz, 51.09 dBuV/m

PASS Ava o%et 1‘7 148 GEW: 3 Mz

Peak Offset: 16.5¢B SWT: 1.01ms
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Plot 7-559. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-20.BCG

Test Dates:
05/30/2022-09/12/2022

EUT Type:
Tablet Device

Page 249 of 289

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




	BCGA2435 RF UNII 802.11ax (OFDMA) Test Report RevF.pdf
	7.0 TEST RESULTS
	7.6 Radiated Spurious Emission – Above 1GHz
	7.6.4 Antenna WF5b Radiated Band Edge Measurements (20MHz BW)
	7.6.6 Antenna WF5b Radiated Band Edge Measurements (40MHz BW)
	7.6.7 Antenna WF5b Radiated Band Edge Measurements (80MHz BW)
	7.6.8  Antenna WF5b Radiated Band Edge Measurements (160MHz BW)
	7.6.9 Antenna WF4a Radiated Band Edge Measurements (20MHz BW)






